TESTS OF STEEL AT PARKHEAb FORGE ROLL//‘//G‘M/LLS AND STEEL WORKS.

Tons per | Elongation
DATE, CONSIGNEE. Test No. Square per C.en”t. No. of REMARKS.

{ o Inch.
-;j Pl o
# = s
s, p M / 4

W 4

¢ ; A S ; e | L~
/ é ) - P X L 4 % "
e




